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FUTURE MOBILITY HEALTHCARE APPRECIATES YOUR BUSINESS. 
OUR CUSTOMER SERVICE REPRESENTATIVES CAN BE CONTACTED AT: 

 
TO PLACE ORDERS: 

(905) 671-1661 
 

FOR YOUR CONVENIENCE YOU MAY ALSO PLACE ORDERS BY FAX AT: 
 

FAX: (905) 671-3377 
 

PLEASE VISIT OUR WEBSITE AT: 
 

www.futuremobility.ca 
 
 

*Part prices and configurations included in this Parts Manual are subject to 
change without prior notice. 
* All prices are shown as per unit individual price. 
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LOWER FRAMES  

ORION III LOWER FRAME 16ó-20ó WIDE  
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hwLhb LLL [h²9w Cw!a9 мсέ-нлέ ²L59 TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 8   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

2 8   1000023 SCREW, SOCKET HEAD CAP, 1/4-20NC X 1 3/4 $3.00 

3 2   1000027 WASHER FLAT 1/4", ID .257,  OD 0.50, THK 0.032 $2.00 

4 2   1000402 BUTTON HEAD 1/4-28 X 0.5 $3.00 

5 1   1021735 SIDE RAIL RT - ORION III WELDMENT 16-20 $210.00 

6 1   1021736 SIDE RAIL LT - ORION III WELDMENT 16-20" $210.00 

7 1   1021759 ORION III REAR CROSS TUBE $65.00 

8 1 A 1021774 ORION III LOWER SUPPORT STRIP RT 16-20 $45.00 

9 1 A 1021775 ORION III LOWER SUPPORT STRIP LT 16-20 $45.00 

10 1   1021858 ORION III FRONT CROSS TUBE WELDMENT $135.00 

11 2   1022747 END PLUG FOR 1.25 OD AND 1.1 ID $3.50 

12 1   1025091 ORION III FRONT SHROUD $22.00 

13 1   1025287 FUTURE MOBILITY LOGO 1 $8.00 

  1 A 1026679 KIT, ORION III COMPLETE LOWER FRAME (ITEMS 1-12) $725.00 

    
B8600-
8615       

 
 

NOTES:  
A - SPECIFY COLOR WHEN ORDERING ς SEE ORION III COLORS 
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ORION III LOWER FRAME 20ó-24ó WIDE  
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hwLhb LLL [h²9w Cw!a9 нлέ-нпέ ²L59 ¢!.[9 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 8   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

2 8   1000023 SCREW, SOCKET HEAD CAP, 1/4-20NC X 1 3/4 $3.00 

3 2   1000027 WASHER FLAT 1/4", ID .257,  OD 0.50, THK 0.032 $2.00 

4 2   1000402 BUTTON HEAD 1/4-28 X 0.5 $3.00 

5 1   1021759 ORION III REAR CROSS TUBE $65.00 

6 1 A 1021804 SIDE RAIL RT - ORION III WELDMENT 20-24 $245.00 

7 1 A 1021805 SIDE RAIL LT - ORION III WELDMENT 20-24" $245.00 

8 1   1021858 ORION III FRONT CROSS TUBE WELDMENT $135.00 

9 1   1021864 ORION III LOWER SUPPORT STRIP RT 20-24 $45.00 

10 1   1021865 ORION III LOWER SUPPORT STRIP LT 20-24 $45.00 

11 2   1022747 END PLUG FOR 1.25 OD AND 1.1 ID $3.50 

12 1   1025091 ORION III FRONT SHROUD $22.00 

13 1   1025287 FUTURE MOBILITY LOGO 1 $8.00 

  1 A 1026680 KIT, ORION III COMPLETE LOWER FRAME (ITEMS 1-13) $780.00 

    
B8635-
8650       

 
 
NOTES:  
A - SPECIFY COLOR WHEN ORDERING ς SEE ORION III COLORS 
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ORION III LOWER FRAME SET-UP CHART 
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SEAT FRAMES  

ORION III SEAT FRAME  
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hwLhb LLL {9!¢ Cw!a9 мсέ-нпέ ²L59 ¢!.[9 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 8   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

2 2   1000027 WASHER .260 ID .500 OD .031 THK $2.00 

3 2   1000392 ROUND PLUG TUBE, 1.00" DIA FLAT $3.00 

4 2   1000397 NUT, HEX-NYLOCK THIN, 1/4-20NC $2.00 

5 2   1000412 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 5/8 $3.00 

6 8   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

7 2   1000486 URETHANE STOPPER 1.25 $8.00 

8 1   1017027 SEAT FRAME, MAIN WELDMENT RT (16-20") $245.00 

  1   1017032 SEAT FRAME, MAIN WELDMENT RT (20-24") $275.00 

9 1   1017028 SEAT FRAME, MAIN WELDMENT LT (16-20") $245.00 

  1   1017033 SEAT FRAME, MAIN WELDMENT LT (20-24") $275.00 

10 1   1021862 ORION III CENTER ROD, SEAT FRAME $235.00 

  1   1026681 KIT, ORION III SEAT FRAME 16-20" WIDE (ITEMS 1-10) $720.00 

  1   1026682 KIT, ORION III SEAT FRAME 20-24" WIDE (ITEMS 1-10) $780.00 

    
B8670-
8685       

 
 
NOTES:   
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ORION III SEAT FRAME SET-UP CHART 
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ORION III SEAT PAN HARDWARE 
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ORION III SEAT PAN HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000011 SPACER 1/4 X .375 X .125 $3.50 

2 6   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 6   1000024 WASHER FLAT SAE 1/4, I0 17/64, O0 5/8 X 0.062 BLK $1.50 

4 6   1000493 SCREW, SOCKET HEA0 BUTTON 1/4-20 X 1.50 $3.00 

5 1   REF A0JUSTABLE SEATPAN GEN ASS'Y REF 

6 1   REF ORION III SEAT FRAME 18X18 GEN ASS'Y REF 

    
B8705-
8712       

 
 
NOTES: 
 

SEE  FOLLOWING SEATPAN CHART FOR AVAILABLE FIXED SEATPAN SIZES 
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ORION III SEAT PAN RISER BLOCK 
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ORION III SEAT PAN RISER BLOCK TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000011 SPACER 1/4 X .375 X .125 $3.50 

2 10   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

3 4   1000023 SCREW, SOCKET HEAD CAP, 1/4-20NC X 1 3/4 $3.00 

4 6   1000024 WASHER FLAT SAE 1/4, ID 17/64, OD 5/8 X 0.062 BLK $1.50 

5 6   1001352 SCREW, SOCKET HEAD BUTTON 1/4-20 X 2.50 $3.00 

6 2   REF DYNAMIC U-BOLT HANGER ASS'Y REF 

7 1   REF ADJUSTABLE SEATPAN GEN ASS'Y REF 

8 2   1021408 CAPELLA SIDE 1" RISER BLOCK RAIL 15-16" $36.00 

      1021409 CAPELLA SIDE 1" RISER BLOCK RAIL 17-18" $36.00 

      1021410 CAPELLA SIDE 1" RISER BLOCK RAIL 19-20" $36.00 

9 4   1021411 RISER 1" SPACER ROD $15.00 

10 1   REF ORION III SEAT FRAME 18X18 GEN ASS'Y REF 

  1 A 1026683 KIT, 15-16" SEAT DEPTH RISER BLOCKS AND HARDWARE $155.00 

  1 A 1026684 KIT, 17-18" SEAT DEPTH RISER BLOCKS AND HARDWARE $155.00 

  1 A 1026685 KIT, 19-20" SEAT DEPTH RISER BLOCKS AND HARDWARE $155.00 

    
B8740-
8756       

 
NOTES:  
A - KIT DOES NOT INCLUDE SEATPAN 
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ADJUSTABLE SEATPANS 

 

 
  



WC ORION III PB 2544 REV08 Page 22 
 

ADJUSTABLE SEATPANS TABLE  
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 8   1000397 NUT, HEX-NYLOCK THIN,  1/4-20NC $2.00 

2 8   1000411 SCREW,SOC BUTTON  HEAD 1/4-20 $3.00 

3 1   REF MAIN  SEAT BASE PLATE REF 

4 2   REF FRONT  SLIDE PLATE REF 

5 2   REF REAR SLIDE PLATE REF 

  1 A 1018973 KIT, ADJUSTABLE SEATPAN (16-20" WIDE X 15-16" DEEP $370.00 

  1 A 1018974 ) KIT, ADJUSTABLE SEATPAN (16-20" WIDE X 17-18" DEEP) $370.00 

  1 A 1018975 KIT, ADJUSTABLE SEATPAN (16-20" WIDE X 19-20" DEEP) $370.00 

  1 A 1018976  KIT, ADJUSTABLE SEATPAN (20-24" WIDE X 15-16" DEEP)  $370.00 

  1 A 1018977 KIT, ADJUSTABLE SEATPAN (20-24" WIDE X 17-18" DEEP) $370.00 

  1 A 1018978 KIT, ADJUSTABLE SEATPAN (20-24" WIDE X 19-20" DEEP)  $370.00 

    
B8775-
8787       

 
 

NOTES: 
 A- KIT INCLUDES ALL HARDWARE AND VELCRO 
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FIXED SEATPANS 
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FIXED  SEATPANS TABLE  
 

PART NO. DESCRIPTION PRICE/ PER UNIT 
 

PART NO. DESCRIPTION PRICE/ PER UNIT 
1000520 SEATPAN  15X15 $280.00 

 
1000531 SEATPAN 20X15 $280.00 

1000521 SEATPAN  15X16 $280.00 
 

1000530 SEATPAN 20X16 $280.00 

1000522 SEATPAN  15X17 $280.00 
 

1000532 SEATPAN 20X17 $280.00 

1000523 SEATPAN  15X18 $280.00 
 

1000533 SEATPAN 20X18 $280.00 

1000524 SEATPAN  15X19 $280.00 
 

1000534 SEATPAN 20X19 $280.00 

1001333 SEATPAN  15X20 $280.00 
 

1001338 SEATPAN 20X20 $280.00 

      
 

1005256 SEATPAN 20X21 $280.00 

1000515 SEATPAN 16X15 $280.00 
 

1005807 SEATPAN 20X22 $280.00 

1000516 SEATPAN 16X16 $280.00 
 

1018115 SEATPAN 20X23 $280.00 

1000517 SEATPAN 16X17 $280.00 
 

1002686 SEATPAN 20X24 $280.00 

1000518 SEATPAN 16X18 $280.00 
 

      

1000519 SEATPAN 16X19 $280.00 
 

1001321 SEATPAN 21X15 $280.00 

1001334 SEATPAN 16X20 $280.00 
 

1001322 SEATPAN 21X16 $280.00 

1006902 SEATPAN 16X21 $280.00 
 

1001323 SEATPAN 21X17 $280.00 

1008229 SEATPAN 16X22 $280.00 
 

1001324 SEATPAN 21X18 $280.00 

1015532 SEATPAN 16X23 $280.00 
 

1001325 SEATPAN 21X19 $280.00 

      
 

1001326 SEATPAN 21X20 $280.00 

1000510 SEATPAN  17X15 $280.00 
 

1013789 SEATPAN 21X21 $280.00 

1000511 SEATPAN  17X16 $280.00 
 

      

1000512 SEATPAN  17X17 $280.00 
 

1001327 SEATPAN 22X15 $280.00 

1000513 SEATPAN  17X18 $280.00 
 

1001328 SEATPAN 22X16 $280.00 

1000514 SEATPAN  17X19 $280.00 
 

1001329 SEATPAN 22X17 $280.00 

1001335 SEATPAN  17X20 $280.00 
 

1001330 SEATPAN 22X18 $280.00 

1013787 SEATPAN   17X22 $280.00 
 

1001331 SEATPAN 22X19 $280.00 

      
 

1001332 SEATPAN 22X20 $280.00 

1000138 SEATPAN 18X15 $280.00 
 

1016736 SEATPAN 22X21 $280.00 

1000139 SEATPAN 18X16 $280.00 
 

1004104 SEATPAN 22X22 $280.00 

1000140 SEATPAN 18X17 $280.00 
 

      

1000141 SEATPAN 18X18 $280.00 
 

1013862 SEATPAN 23X16 $280.00 

1000142 SEATPAN 18X19 $280.00 
 

1004997 SEATPAN 23X18 $280.00 

1001336 SEATPAN 18X20 $280.00 
 

1018842 SEATPAN 23X20 $280.00 

1005292 SEATPAN 18X21 $280.00 
 

      

1004312 SEATPAN 18X22 $280.00 
 

1005802 SEATPAN 24X16 $280.00 

1006923 SEATPAN 18X23 $280.00 
 

1004471 SEATPAN 24X18 $280.00 

      
 

1004953 SEATPAN 24X19 $280.00 

1000525 SEATPAN 19X15 $280.00 
 

1004391 SEATPAN 24X20 $280.00 

1000526 SEATPAN 19X16 $280.00 
 

1005823 SEATPAN 24X22 $280.00 

1000527 SEATPAN 19X17 $280.00 
 

1005101 SEATPAN 24X24 $280.00 

1000528 SEATPAN 19X18 $280.00 
 

      

1000529 SEATPAN 19X19 $280.00 
 

      

1001337 SEATPAN 19X20 $280.00 
 

      

1006921 SEATPAN 19X21 $280.00 
 

      

 
 

NOTES:  ALL SEATPANS COME WITH VELCRO ATTACHED (NOT SHOWN) 
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H-LINKS  

ORION III FRONT H-LINKS 16-20ó WIDE 

 

ORION III FRONT H-LINKS 20-24ó WIDE 
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ORION III FRONT H-[LbY{ мсέ-нлέ ²L59 ¢!.[9 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000014 NUT, HEX, NYIOCK 1/4- 20NC $2.00 

2 4   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20  X 1.2S $3.00 

3 1   1017055 FRONT H-UNK WELDMENT RT GEN (16-20) $165.00 

4 1   1017056 FRONT H-UNK WELDMENT LT GEN (16-20) $165.00 

5 1   1017183 CENTER ROD, FRONT H-UNK $55.00 

6 8   1019619 FLANGE BUSHING 3/8  l0X 1/2 00  X 0.375 $3.50 

  1   1020866 KIT, COMPLET£ ASSEMBLY 16-20'"  (ITEMS 1-6) $405.00 

    
B8810-
8818       

 
 

NOTES: 
 
 
 
 
 
 

ORION III FRONT H-LINKS 20-нпέ ²L59 ¢!.[9 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000014 NUT, HEX, NYIOCK 1/4- 20NC $2.00 

2 4   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20  X 1.2S $3.00 

3 1   1017060 FRONT H-UNK  WELOMENT RT GEN (20-24) $175.00 

4 1   1017061 FRONT H-UNK  WELOMENT LT GEN (20-24) $175.00 

5 1   1017183 CENTER ROD, FRONT H-UNK $55.00 

6 8   1019619 FLANGE BUSHING 3/8  l0X 1/2 00  X 0.375 $3.50 

  1   1020867 KIT, COMPLETE ASSEMBLY 20-24'" (ITEMS 1-6) $425.00 

    
B8845-
8853       

 
 

NOTES: 
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ORION III REAR H-LINK ASSEMBLY (16-18ó) (18-20ó) 
 

 

ORION III  REAR H-LINK ASSEMBLY (20-24ó) 
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ORION III REAR H-LINK ASSEMBLY (16-муέύ όму-нлέύ TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000014 NUT, HEX, NYIOCK 1/4- 20NC $2.00 

2 4   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20  X 1.25 $3.00 

3 1   1017063 REAR H-UNK  WELOMENT RT GEN (16-20) $155.00 

4 1   1017064 REAR H-UNK  WELOMENT LT GEN (16-20) $155.00 

5 1   1017069 CENTER ROD, H-LINKS 16-18"  WIDTHS $55.00 

  1   1020960 CENTER ROD, H-LINKS 18-20"  WIDTHS $55.00 

6 8   1019619 FLANGE BUSHING 3/8  10 X 1/200    X 0.375 $3.50 

  1   1020868 KIT, COMPLETE ASSEMBLY 16-18" WIDTHS (ITEMS 1-6)  $390.00 

  1   1020962 KIT, COMPLETE ASSEMBLY 18-20" WIDTHS (ITEMS 1-6)  $390.00 

    
B8880-
8890       

 
 

NOTES: 
 
 
 
 
 
 
 
 
 
 
 
 

ORION III REAR H-LINK ASSEMBLY (20-нпέύ TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 4   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

2 4   1000416 SCREW SOCKET HEAD BUTTON, 1/4-20 X 1.25 $3.00 

3 1   1017127 REAR H-LiNK WELDMENT RT GEN (20-24) $165.00 

4 1   1017129 REAR H-LiNK WELDMENT LT GEN (20-24) $165.00 

5 8   1019619 FLANGE BUSHiNG 3/8 iD X 1/2 OD X 0.375 $3.50 

6 1   1020960 CENTER ROD, REAR H-LiNKS LONG $55.00 

  1   1020869 KIT, COMPLETE ASS'Y 20-24" WIDE (ITEMS 1-6) $410.00 

    
B8915-
8923       

 
 

NOTES: 
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ORION III H -LINK ASSEMBLY HARDWARE 
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ORION III H-LINKS ASSEMBLY HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000034 NUT, HEX, NYLOCK 5/16-18NC $2.00 

2 2   1001993 SCREW, SOCKET SHOULDER DIA.375 X 1.25, BLK $5.00 

3 1   REF FRONT H-LINK ASSEMBLY GEN (16-20) REF 

4 1   REF REAR H-LINK ASS'Y GEN (16-20) REF 

5 6   1020828 SCREW, SOCKET SHOULDER DIA.375 X 1.00, BLK $6.00 

6 1   REF SIDE RAIL RT - ORION III WELDMENT 16-20 REF 

7 1   REF SIDE RAIL LT - ORION III WELDMENT 16-20" REF 

8 1   REF ORION III REAR CROSS TUBE REF 

9 1   REF ORION III FRONT CROSS TUBE WELDMENT REF 

10 1   REF ORION III SEAT FRAME 18X18 GEN ASS'Y REF 

    
B8950-
8961       

 
 
NOTES: 
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GAS CYLINDERS 

ORION III GAS CYLINDER LOWER MOUNTING HARDWARE 
DISCONTINUED 
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ORION III GAS CYLINDER LOWER MOUNTING HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000034 NUT, HEX, NYLOCK 5/16-18NC $2.00 

2 2   1000488 NYLON SPACER .500 O0 X .312 I0 X .250 BLACK $3.50 

3 2   1000931 NUT M-10 $2.50 

4 1   1001163 SPACER NYLON 5/16 O0 .625, I0 .323 THK .187 $2.50 

5 2   1013588 SHORT GAS CYLIN0ER ACTUATOR ASSY $35.00 

6 1   1013860 GAS CYL 80 MM STROKE-STABILUS  , 200N $185.00 

7 1 C 1015333 GAS CYL 60MM STROKE 1000N $185.00 

  1 B 1014239 GAS CYL 60MM STROKE 800N $185.00 

8 1   1021858 ORION III FRONT CROSS TUBE WEL0MENT $135.00 

9 1   1025151 HEX BOLT 5/16-18 X 4.0 $3.00 

  1 A 1001313 LOCKING COLLAR 3/8" 0IA $20.00 

    
B8985-
8997       

 
NOTES:  
A - ONLY 1 TILT LOCKING COLLAR REQUIRED PER CHAIR IF USED. 
B- RECOMMENDED FOR SEAT DEPTH OF 15-мтέ 
C- w9/haa9b595 Chw {9!¢ 59t¢I hC муέ !b5 ¦t 
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ORION III GAS CYLINDER LOWER MOUNTING HARDWARE 
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ORION III GAS CYLINDER LOWER MOUNTING HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000034 NUT, HEX, NYLOCK 5/16-18NC $2.00 

2 2   1000370 SPACER, NYLON 5/16 O0 .485 I0 .325 THK .375 $2.50 

3 4   1000488 NYLON SPACER .500 O0 X .312 I0 X .250 BLACK $3.50 

4 2   1000931 NUT M-10 $2.50 

5 1   1013860 GAS CYL 80 MM STROKE-STABILUS  , 200N $185.00 

6 1 C 1015333 GAS CYL 60MM STROKE 1000N $185.00 

  1 B 1014239 GAS CYL 60MM STROKE 800N $185.00 

7 1   1021858 ORION III FRONT CROSS TUBE WEL0MENT $135.00 

8 1   1025151 HEX BOLT 5/16-18 X 4.0 $3.00 

9 2   1029645 LOW FORCE ACTUATOR ASSY $42.00 

            

  1 A 1001313 LOCKING COLLAR 3/8" 0IA $20.00 

    
B8920-
9033       

 
 
NOTES:  
A - ONLY 1 TILT LOCKING COLLAR REQUIRED PER CHAIR IF USED. 
B- RECOMMENDED FOR SEAT DEPTH OF 15-мтέ 
C- w9/haa9b595 Chw {9!¢ 59t¢I hC муέ !b5 ¦t 
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ORION III GAS CYLINDER UPPER MOUNTING HARDWARE  
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ORION III GAS CYLINDER UPPER MOUNTING HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1000014 NUT, HEX, NYLOCK 1/4-20NC $2.00 

2 1   1000396 NUT, HEX-NYLOCK THIN, 5/16-18NC $2.00 

3 7   1000488 NYLON SPACER .500 O0 X .312 I0 X .250 BLACK $3.50 

4 1   1001163 SPACER NYLON 5/16 O0 .625, I0 .323 THK .187 $2.50 

5 1   1013860 GAS CYL 80 MM STROKE-STABILUS  , 200N $185.00 

6 1 A 1015333 GAS CYL 60MM STROKE 1000N $185.00 

  1 B 1014239 GAS CYL 60MM STROKE 800N $185.00 

7 1   1018743 SCREW, SOCKET SHOUL0ER 0IA.312 X 1.75, BLK $5.00 

8 1   REF ORION III SEAT FRAME 18X18 GEN ASS'Y REF 

9 1   3001013 HEX BOLT 5/16-18 X 3.00 $3.00 

    
B9055-
9066       

 
 
NOTES: 

A- w9/haa9b595 Chw {9!¢ 59t¢I hC муέ !b5 ¦t 
B- RECOMMENDED FOR SEAT DEPTH OF 15-мтέ 
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REAR WHEELS AND MOUNTS  

ORION III REAR WHEEL  MOUNTING HARDWARE  
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ORION III REAR WHEEL MOUNTING HARDWARE TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1000034 NUT, HEX, NYLOCK 5/16-18NC $2.00 

2 2   1000394 SCREW, SOCKET HEAD CAP, 5/16-18NC X 2 1/4 $3.00 

3 2   1006325 WASHER  FLAT 5/16 ID 11/32 OD 9/16 THK .062 $1.50 

4 1   REF SIDE RAIL RT - ORION III WELDMENT 16-20 REF 

5 1   REF NARROW REAR MOUNT SETUP STEEL RT REF 

6 1   1025217 COVED BLOCK REAR MOUNT $14.00 

  1 A 1026686 KIT, REAR MOUNT COMPLETE HARDWARE (ITEMS 1,2,3,6) $19.00 

    
B9090-
9098       

 
 
NOTES:  
A- 2 KITS REQUIRED PER CHAIR 
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ORION III REGULAR STEEL REAR WHEEL MOUNT  
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ORION III REGULAR STEEL REAR WHEEL MOUNT TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1025267 NYLOC SCREW, SET, CUP 1/4-20 X 1/4 $3.00 

2 1   1010554 NUT. HEX-NYLOCK THIN, 3/4-16 $3.50 

3 1   1013551 AXEL RECEIVER - DYNAMIC $33.00 

4 1   1021847 ORION III SLIDE BRACKET WELD RT $74.00 

  1   1025045 ORION III SLIDE BRACKET WELD LT $74.00 

5 1   1025197 STEEL REAR WHEEL MOUNT BRACKET $115.00 

6 1   1025268 NYLOC SCREW, SET, CUP 10/32 X 3/16 $3.00 

7 1   1026610 AXEL SPACER PLATE $6.00 

  1   1026687 KIT, COMPLETE REAR MOUNT STEEL RT $233.00 

  1   1026688 KIT, COMPLETE REAR MOUNT STEEL LT $233.00 

    
B9125-
9136       

 
 
NOTES: 
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ORION III NARROW STEEL REAR WHEEL MOUNT 
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ORION III NARROW STEEL REAR WHEEL MOUNT TABLE 
 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1025267 NYLOC SCREW, SET, CUP 1/4-20 X 1/4 $3.00 

2 1   1010554 NUT. HEX-NYLOCK THIN, 3/4-16 $3.50 

3 1   1025268 NYLOC SCREW, SET, CUP 10/32 X 3/16 $3.00 

4 1   1030650 STEEL REAR WHEEL MOUNT BRACKET $115.00 

5 1   1030653 ORION III SLIDE BRACKET PRESSED RT  $127.00 

  1   1030654 ORION III SLIDE BRACKET PRESSED LT  $127.00 

            

  1   1026689 KIT, COMPLETE NARROW REAR MOUNT STEEL RT $246.00 

  1   1026690 KIT, COMPLETE NARROW REAR MOUNT STEEL LT $246.00 

    
B9160-
9169       

 
 
NOTES: 
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ORION III REGULAR ALUMINUM REAR WHEEL MOUNT  (OBSOLETE) 
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ORION III REGULAR ALUMINUM REAR WHEEL MOUNT TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1025267 NYLOC SCREW, SET, CUP 1/4-20 X 1/4 $3.00 

2 1   1010554 NUT. HEX-NYLOCK THIN, 3/4-16 $3.50 

3 1   1013551 AXEL RECEIVER - DYNAMIC $33.00 

4 1   1021847 ORION III SLIDE BRACKET WELD RT $74.00 

  1   1025045 ORION III SLIDE BRACKET WELD LT $74.00 

5 1   1025042 ORION III WHEEL MOUNTING BRACKET $115.00 

6 1   1025268 NYLOC SCREW, SET, CUP 10/32 X 3/16 $3.00 

  1   1026691 KIT, COMPLETE REAR MOUNT ALUMINUM RT $233.00 

  1   1026692 KIT, COMPLETE REAR MOUNT ALUMINUM LT $233.00 

    
B9195-
9205       

 
 
NOTES: 
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ORION III NARROW ALUMINUM REAR WHEEL MOUNT  (OBSOLETE) 
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ORION III NARROW STEEL REAR WHEEL MOUNT TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 2   1025267 NYLOC SCREW, SET, CUP 1/4-20 X 1/4 $3.00 

2 1   1021847 ORION III SLIDE BRACKET WELD RT $74.00 

  1   1025045 ORION III SLIDE BRACKET WELD LT $74.00 

3 1   1025042 ORION III WHEEL MOUNTING BRACKET $115.00 

4 1   1025154 ORION III AXEL RECEIVER  SHORT $31.00 

5 1   1025155 NARROW RECEIVER LOCK RING $23.00 

6 2   1025268 NYLOC SCREW, SET, CUP 10/32 X 3/16 $3.00 

  1   1026693 KIT, COMPLETE NARROR ALUM REAR WHEEL MOUNT RT $246.00 

  1   1026694 KIT, COMPLETE NARROR ALUM REAR WHEEL MOUNT LT $246.00 

    
B9230-
9240       

 
 
NOTES: 
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ORION III REAR WHEEL FIXED BOLT MOUNT 
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ORION III REAR WHEEL FIXED BOLT MOUNT TABLE 
 

ITEM QTY NOTES PART NO. DESCRIPTION PRICE/ PER UNIT 
1 1   1001462 NUT. HEX-NYLOCK THIN, 7/16-20NF $2.50 

2 1   REF 201 X 1 3/11 COMPOSITE REAR WHEEL REF 

3 1   1024322 WASHER FLAT 0.4375 ID .70 OD 0.06 THK $2.00 

4 1   REF REGULAR REAR MOUNT SETUP ALUMINUM REF 

5 1   1016971 BOLT, HEX HEAD, 7/16-20 X 3.75 , MACHED $4.00 

  1   1016970 BOLT, HEX HEAD, 7/16-20 X 4.00 , MACHED $4.00 

  1   1026611 BOLT, HEX HEAD, 7/16-20 X 4.25 , MACHED $4.00 

  1   1026616 BOLT, HEX HEAD, 7/16-20 X 4.50 , MACHED $4.00 

  1   1026612 BOLT, HEX HEAD, 7/16-20 X 4.75 , MACHED $4.00 

    
B9264-
9275       

 
 
NOTES: 
 
PLEASE SEE PARTS LIBRARY- REAR WHEELS FOR AVAILABLE REAR WHEEL 
OPTIONS 
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ORION III REAR WHEEL QUICK RELEASE MOUNT 
 
 

 
 
 

 
  


























































































































































































































